Planning Commission
_ Radnor Township
Wayne, Delaware County, Pennsylvania

Monday
May 5, 2014
7:00 P.M.

Agenda

Minutes of the April 8, 2014 meeting

ZHB Discussion - APPEAL #2914 - The applicant, Cabrini College, property located
at 610 King of Prussia Road and zoned PI, secks a dimensional variance to Section 280-
70.8B of the Radnor Township Zoning Code regarding budding length. The applicant
desires to expand the existing Dixon Athletic Center.

Delaware County Act 537 Sewage Facilities Plan Update
Lastern Service Area

Public Participation
Next Regular Planning Commission Meeting

Monday, June 2, 2014 7 PM



Radnor Township Planning Commission
Minutes of the Meeting of April 8, 2014
301 Iven Ave., Wayne, Pa
[...]
CDCA Expansion Area //
Edgmont Area Owned/Operated A b
by DELCORA / \
Muckinipates Authority :,
Darby Creek Joint Authority Z
RHM Authority .

Delaware River Service Area

E0BE0

Southern Delaware County Autharity
Chester/Ridley Creek Service Area

Rose Valley Service Area

. B Pt Millb,
7 Combined Sewer Area P A / D \’\/\ y c"riug
// Marple Twp - o }L
o : <’
3000 150 0 3000 5,000 Foat /" e
- — ¥
y 7
045 0225 0 0.45 Miles. ,//
- — rd Edgmont Twp

—
)

=
A\

Ve
e

/ e e .
/‘%\ Y

Springfield Jwp Hr
o
T

B neyney Umverslly
{\/ Een M\Hs School
\ \ \
)]
K /y Thornbury Twp

——
[Thornbury Township TPy

Yeadon Boro /\J

Riltiedpe, =
<Boro > \ GlendidenBoro 2
B u( A
RoseWalley/Boro Ridley Twp i

Plosnecl Park /

Boro Jf \o
Norwood Boro/
A :
Pa

— T —

i A !

N
“[Tinicum Township TP)

Tumers Mil TP Tinicum Twp

; Chadds Ford Twp ,'

/Chadds Ford Township R\dmgsWWTF'\
\\

/

&/ P

ot
Chester Twp V\g/

77X chester city

D
y / \L\/X

Upper,Chichester,Twp

Beech Strest PS

"Westem Regional TP

laamans Creek PS N Marcus }jjnk Boro 3
g \ Marcus Hook PS|
- [Sun oil

Eastern Region Act 537 Plan Update FIGURE 3-1

Delaware County Regional Water

/SOLUTIONS ™

Oualty Conirol Authority w—\_ TR DELCORA SEWAGE FACILITIES IN DELAWARE COUNTY

O conk:

Figure 1-1.ppt



Document for Municipal Review and Adoption

This page is intentionally blank.

3-4 June 2013



Western Service Area

Southern Delaware

Eastern Service Area

Muckinipates Darby Creek

CO‘;CTVNA(‘;LhSO)”tV 5 Eﬁher CaELOCRA Central Authority Authority Joint Authority
ia rookhaven ester City i i
Lower Chichester Marcus Hook Chester Twp. II\E/I%%S?g n ggfrtg;] 'Pv%ghts éﬁtan Heigh
Upper Chichester Nether Parkside Morton Folcroft fiton Heights i
pp: Providence Upland . Colllngdale RHM Authonty
Bethel Edd Tp' Nether Providence Glenolden Colwyn -
E ystorllle rainer Newtown TwD. Norwood wy h Radnor Township
ose Valley Prospect Par Ridley Twp. Darby Boroug Haverford Township
Southern Auth. Ridley Park Springfield Darby Twp. Marple Township
Rutledge Upper Darby Folcroft Newtown Township
Springfield Lansdowne Tredyffrin Township, ChesCo
Swarthmore Sharon Hill Easttown Township, ChesCo
5|dley 'PI'Wp._d Springfield
pper Providence Upper Darby
Trainer Yeadon
Conveyance
System CDPS MPS DCPS
TPS Chester Conveyance J. ¢
System < N \4 ~

Marcus Hook
Conveyance

NCPS

System
MHPS Eddystone
Conveyance
System
A 4
A 4+—| EPS
SOPS

KCPS

WRTP
SWWPCP
TPS
NCPS
SOPS
MHPS
CPS
EPS
KCPS
CDPS
MPS
DCPS

Facility Legend

Western Regional Treatment Plant

Philadelphia Southwest Water Pollution Control Plant
Price & Smith Sts. Trainer Pump Stations
Naaman’s Creek Pump Station (owned by SDCA)
Sun Oil Pump Station (owned by Sunoco)

Marcus Hook Pump Station

Chester Pump Station

Eddystone Pump Station

Kimberly Clark Corp. Pump Station (owned by KC)
Central Delaware County Pump Station
Muckinipates Pump Station

Darby Creek Pump Station

S ok

Eastern Region Act 537 Plan Update

Delaware County Regional Water
Quality Control Authority

FIGURE 3-2
DELCORA’s CONVEYANCE SYSTEM




Document for Municipal Review and Adoption

EASTERN SERVICE AREA

The Eastern SA is composed of four subareas that are served by conveyance authorities.
These areas are the Radnor Haverford Marple (RHM) Authority, Darby Creek Joint Authority
(DCJA), Muckinipates Authority (MA), and Central Delaware County Authority (CDCA) and are
delineated in Figure 2-1 and Figure 3-1. Each of these authorities has a legal agreement with their
member municipalities to dispose of their wastewater. In turn, DELCORA has legal agreements
with each of the authorities, except RHM, to receive and dispose of the collected wastewater. RHM
discharges to the DCJA.

DELCORA owns and operates three large pump stations that serve DELCORA’s Eastern
SA; they are the Central Delaware County Pump Station, the Muckinipates Pump Station, and the
Darby Creek Pump Station. These pump stations are designed to pump the wastewater from
DELCORA’s Eastern SA to the Philadelphia Southwest Water Pollution Control Plant for
treatment. The Central Delaware County Pump Station is also capable of directing flow to the
WRTP. Originally constructed in the 1970s, the Central Delaware Pump Station (serving CDCA) is
rated for 40 MGD. The pump station discharges though a 1.9-mile, 36-inch-diameter prestressed
concrete cylinder pipe (PCCP) force main that runs northeast toward the Muckinipates Pump
Station. The next pump station is the 24-MGD Muckinipates Pump Station (serving MA). Here the
force main increases to 48 inches in diameter and continues approximately 1.65 miles northeast to
the Darby Creek Pump Station. Upon reaching the 60-MGD Darby Creek Pump Station (serving
DCJA and RHM), the force main increases in diameter to 66 inches and continues approximately
2.5 miles on to SWWPCP.

WESTERN SERVICE AREA

DELCORA’s Western SA is shown in yellow and purple in Figure 3-1. DELCORA
owns and operates the collection system in the following communities in the Western SA:

Chester City

Chester Township
Marcus Hook Borough
Parkside Borough
Rose Valley Borough *
Upland Borough
Trainer Borough

3-6 June 2013



Document for Municipal Review and Adoption

*Note: Rose Valley Borough collection system discharges to its own treatment
plant and a portion is discharged to the WRTP.

DELCORA does not own or operate the collection system in the following communities
in the Western SA:

Brookhaven Borough

Lower Chichester Township
Nether Providence Township
Eddystone Borough

In 2014, the Western SA is expanding to include part of all of the following
municipalities in the Chester and Ridley Creek Watersheds. DELCORA will provide wastewater
treatment services but they will not own or operate the collection system with the exception of
the pump station and force main from the Chester-Ridley Creek Service Area to the WRTP.

Aston Township

Chester Heights Borough
Middletown Township
Upper Chichester Township

3.2.1.3 Treatment Facility Description

The DELCORA WRTP is located at the foot of Booth Street in the City of Chester and
serves the Western SA. The plant, which has a rated treatment capacity of 50 MGD (92.3 MGD
maximum with 30 MGD recycled to aeration basins), discharges to the Delaware River under
NPDES permit number PA 0027103. In 2011, DELCORA averaged 37.71 MGD of flow through
the WRTP. The maximum flow occurred on August 28, 2011 (71.27 MGD). As noted in the
Chapter 94 Report, organic capacity is not applicable since the NPDES permit for the plant
addresses effluent. The design organic loading for the plant influent is 108,000 Ibs. of BOD5 per
day. During 2011, the WRTP averaged 67,099 Ibs. of BODS5 per day in the influent with a 95.8%
removal that discharged 2,818 Ibs. per day.

The plant employs an aerated waste activated sludge process that provides primary and
secondary treatment levels. The treatment processes include primary clarification, aeration,
secondary clarification, post-aeration, and disinfection by chlorination. Sludge is thickened,
dewatered, and incinerated. The ash is stored and transported to the Tullytown Landfill and
GROWS North Landfill for disposal. During 2011, DELCORA landfilled 3,585 tons of ash.

3-7 June 2013



Document for Municipal Review and Adoption

Wastewater flow to the WRTP is first treated in a pre-aeration basin. Next, solids are settled and
removed during primary clarification. Flow is then directed to the aeration tanks where biological
action takes place to remove organics. From the aeration tanks, flow is transferred to final clarifiers
where more solids are settled and removed. The final step is the chlorine contact tanks, where
disinfection to eliminate pathogens and bacteria takes place prior to discharge to the Delaware

River.

Approximately 60% of DELCORA’s WRTP flow is categorized as industrial wastewater
(industrial reserve capacity of 29 MGD). All industrial waste discharging to the WRTP must have a
DELCORA issued Industrial Waste Permit in accordance with the EPA approved treatment
program. Pretreated industrial wastewater must comply with limits established by DELCORA and
approved by the EPA.

SLUDGE/BIOSOLIDS GENERATION

Activated sludge is removed from the system based on flow and solids concentration. The
sludge is processed in an air flotation system prior to dewatering. The treated waste is then
pumped to the filtration building at about 3-5% solids. The sludge can be directed to one or all
three filter belt presses. Sludge cake from the belt presses is conveyed to one or two multiple
hearth incinerators. The ash is collected at the bottom of the incinerator and transported by air to
two storage silos. One incinerator is normally operated 24 hours a day, seven days a week. The
operation is permitted for 96 dry tons, 48 dry tons per incinerator. Sludge reduction by
incineration is about 75%. The ash is permitted for disposal in the State of Delaware and all ash

generated is disposed of there.

PREVIOUS UPGRADES

DELCORA is in a continuous process of implementing contract improvements to
maintain and upgrade the treatment at the WRTP. Upgrades that have been completed or in
progress at the WRTP are shown in Table 3-1.

3-8 June 2013



Document for Municipal Review and Adoption

Table 3-1
WRTP Improvement Projects

Start Project Project Cost | Completion
2000 [ Key Card System at WRTP $18,785 2000
2000 | Repairs to Incinerator No. 2 $322,100 2002
2001 | Repairs to Clarifier T-16 $18,816 2002
2001 [ Grit Removal System Rehabilitation $873,370 2004
2001 | Trench Duct Installation $540,000 2002
2002 | WRTP SCADA $1,093,000 2003
2002 | Process Control System, Phase 1 $791,877 2004
2003 | Architectural Upgrade B2, B3 & B5 $2,266,464 2004
2003 | Incinerator #1 Repairs $463,600 2003
2003 | Control Room Upgrade $130,900 2003
2003 | Aeration System Upgrade $6,702,309 2005
2003 [ Belt Filter Press Odor Control in B3 $474,845 2003
2003 | Return Activated Sludge Line Replacement $1,102,245 2003
2004 | Process Control System Phase 2 and RAS Line Replacement $5,182,921 2006
2005 | Ash Scrubber Line Replacement $257,400 2006
2005 [ Induced Draft Fan Installation $129,730 2006
2005 | Incinerator Platform Improvement $94,000 2006
2005 | Installation of Induced Draft Fan #2 and Scrubber #2 $155,500 2006
2005 | Redundant Continuous Emissions Monitor and Data Acquisition System $389,800 2007
2006 | Ash Scrubber Pumping System Upgrade $411,422 2007
2006 | Belt Filter Press #1, #2, & #3 $339,900 2007
2006 | EPS-1 Discharge Line Replacement $862,000 2007
2007 | Automation of Solids Handling Equipment $253,109 2008
2007 | Pre-Fabricated Metal Building $94,800 2007
2007 | Installation of Mixing Manifold for ET-1 & ET-3 73,690 2007
2007 | HVAC BFP Control Room $19,817 2007
2008 [ Chlorine Scrubbing System Modifications $67,200 2008
2008 | Installation of Primary Sludge Monitoring Level Detectors $95,076 2009
2008 | Installation of a Shaftless Conveyor and Screen for Grease Unloading $157,200 2009
2008 | Sludge and Grease Handling Systems Piping Modifications $218,100 2009
2008 [ Sludge Receiving Screen Installation $154,300 2009
2009 | EPS-1 Pump Upgrade $148,197 2009
2009 | Installation of Effluent Flow Totalizers $126,700 2010
2009 | Primary Scum & Grease Transfer Piping $126,375 2010
2010 | Belt Filter Press Controls Optimization $94,456 In progress
2010 | Energy Conservation — Lighting Improvements At WRTP and Pump Sta. $235,000 2011
2010 | EPS-1 Rag Conveyor System $166,850 2011
2010 | SCADA Integration of CSO Sites Phase 2 $47,615 2010
2011 | Building B-4 Structural Rehabilitation $1,242,745 2012
2011 | Incinerator Natural Gas Conversion & PLC Instrumentation Conversion $2,315,000 | In progress
2011 | Lining of Final Clarifier Inlet Piping $986,000 In progress
2011 | Replacement of 480v Underground Cable from Substation #1 to EPS-1 $126,890 2011
2011 | Installation of Gravity Belt Thickeners $1,747,000 | In progress
2012 | SCADA Integration of CSO Sites Phase 3 $151,579 In progress
3-9 June 2013




Document for Municipal Review and Adoption

OTHER ISSUES

DELCORA has a long-term service contract with the PWD which provides DELCORA
50 MGD of reserve capacity in the 210 MGD capacity SWWPCP. DELCORA and the City of
Philadelphia are in negotiations to update the agreement. The reserve 50 MGD capacity includes
the flows generated in the Eastern SA including the Muckinipates Authority, Darby Creek Joint
Authority, Radnor Haverford Marple Sewer Authority, and the Central Delaware County
Authority conveyance systems. In 2002, DELCORA completed a force main that connects the
Central Delaware Pump Station (CDPS) via a 3.4-mile, 24-inch pipe. This connection allows
DELCORA to send up to 27 MGD of flow from the CDPS to the WRTP; however, DELCORA’s
operating policy limits this flow to 13.3 MGD, with flows above this point directed to the
SWWPCP.

SCHEDULED UPGRADES

DELCORA continues to implement its Capital Improvement Plan for the WRTP. It is
DELCORA'’s intention to maximize the utilization of the WRTP. Upgrades currently underway
or in progress at the WRTP include:

e Enhanced automation controls for the belt filter press process.
e Qutfall extension.

e Conversion to natural gas fuel for the multiple hearth incinerators and update of
the control system.

e Replacement of the Dissolved Air Floatation System with gravity belt thickeners.

e Return Activated Sludge System pipe lining under the final clarifiers.

CURRENT PLANT STATUS

The WRTP is currently operating within both hydraulic and organic load design
parameters. In 2011, operations at the WRTP were very consistent. On August 29, 2011, there
was a violation of the 1.0 mg/L chlorine limit at 1.05 mg/L. There was a violation of the weekly
BODS5 limit in September and there were several days of high flow due to rain. On October 31,
2011, there was a missed sample for BODs. Analysis was performed for cBODs, as the
laboratory transitioned to the new NPDES permit requirements one day too early. (The NPDES

permit modification was effective November 1, 2011.)

3-10 June 2013



Document for Municipal Review and Adoption

3.2.1.4 Conveyance Facilities Description

As noted previously, DELCORA has two major service areas. Conveyance facilities
serving the Eastern SA include a network of interceptors and pump stations, most of which are
referenced in the following section covering the conveyance authorities which include Central
Delaware County Authority, Darby Creek Joint Authority, and the Muckinipates Authority.

3.2.2 City of Philadelphia Water Department (PWD)

All flows from the Eastern SA in excess of 13.3 MGD dry weather flow is directed to the
Philadelphia Southwest Pollution Control Plant. An average of 29.36 MGD is directed to this
plant, which averaged 181.8 MGD with an average 96.8 percent removal of CBODs in 2011.
The SWWPCP operates under NPDES permit PA0026671, and discharges to the Delaware

River.

3.3 EXISTING COLLECTION SYSTEMS SERVING THE EASTERN SA

There are four conveyance authorities that serve to transport sewage from the municipalities
to the treatment authorities. The service areas associated with these conveyance authorities are

shown on Figure 2-1 and Figure 3-1.

3.3.1 Conveyance Authorities
3.3.1.1 Central Delaware County Authority (CDCA)

CDCA's service area spans the Crum Creek watershed and a portion of the Ridley Creek
watershed. It has twelve member municipalities that include Marple, Nether Providence, Ridley,
Springfield, Newtown, Upper Providence, and Edgmont Townships, and Morton, Prospect Park,
Ridley Park, Rutledge, and Swarthmore Boroughs. A nine-member board was originally formed in
1938 to serve the treatment authority. However, as part of the implementation of the 1972
Delaware County Regional Sewerage Project, the Authority was one of three authorities whose
treatment plant was phased out of operation and whose flows are conveyed to SWWPCP by
DELCORA's pump stations and force mains. Edgmont, Newtown, and Upper Providence
Townships joined the CDCA in 2009, with service agreements to contribute approximately 1.8